

**Test Report** No. SL117012703169TX Date: Oct 19, 2017 Page 1 of 2

CHYBOND MATERIALS CO., LTD NO.27, XINGGUANG ROAD, ZHONGBEI TOWN, XIQING DISTRICT, TIANJIN, CHINA

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description : Nonwoven fabric: in white for facial mask

Test Performed : Selected test(s) as requested by applicant

Sample Receiving Date : Sep 25, 2017

Testing Period : Sep 28, 2017 - Oct 09, 2017

Test Result(s) : Unless otherwise stated the results shown in this test report refer only to the

sample(s) tested. For further details, please refer to the following page(s).

Signed for and on behalf of SGS-CSTC Standards Technical Service (Tianjin) Co., Ltd

Shepherd Wei (Account Executive)